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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

Appendix B. AC Conducted Emission Test Results

Temperature : 19.2~21.3C
Relative Humidity : |58.2~63.7%

Test Engineer : [Louis Chung

TEL : 886-3-327-0868 Page Number :BlofB1
FAX . 886-3-327-0855



EUT Information

Full Spectrum

Report NO : 3N2803
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.157380 34.43 55.60 21.17 | L1 OFF 19.9
0.157380 45.44 65.60 20.16 | L1 OFF 19.9
0.183750 30.55 54.31 23.76 | L1 OFF 19.9
0.183750 39.70 64.31 2461 | L1 OFF 19.9
0.214710 25.73 53.02 27.29 | L1 OFF 19.9
0.214710 36.27 63.02 26.75 | L1 OFF 19.9
0.323340 27.97 49.62 21.65 | L1 OFF 19.9
0.323340 31.56 59.62 28.06 | L1 OFF 19.9
0.401280 38.69 47.83 9.14 | L1 OFF 19.9
0.401280 39.39 57.83 18.44 | L1 OFF 19.9
0.426210 30.67 47.33 16.66 | L1 OFF 19.9
0.426210 32.23 57.33 25.10 | L1 OFF 19.9
2.845860 23.00 46.00 23.00 | L1 OFF 20.0
2.845860 26.31 56.00 29.69 | L1 OFF 20.0




EUT Information

Report NO : 3N2803
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.161250 33.28 55.40 2212 | N OFF 19.9
0.161250 45.63 65.40 19.77 | N OFF 19.9
0.183750 30.21 54.31 24.10 | N OFF 19.9
0.183750 40.01 64.31 2430 | N OFF 19.9
0.321810 34.75 49.66 1491 | N OFF 19.9
0.321810 36.18 59.66 23.48 | N OFF 19.9
0.345750 31.76 49.06 17.30 | N OFF 19.9
0.345750 34.15 59.06 2491 | N OFF 19.9
0.401550 38.44 47.82 9.38 | N OFF 19.9
0.401550 39.00 57.82 18.82 | N OFF 19.9
0.425940 38.96 47.33 8.37 | N OFF 19.9
0.425940 39.50 57.33 17.83 | N OFF 19.9




ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

Appendix C. Radiated Spurious Emission

Temperature : 18~26°C

Test Engineer : Jack Cheng, Ray Lung and Sky Chang
Relative Humidity : 50~70%

<Sample 1>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

2388.015 57.56 -16.44 74 44.93 27 18.3 32.67 | 108 | 304 P H
2388.54 52.73 -1.27 54 40.1 27 18.3 32.67 | 108 | 304 A H
* 2412 109.91 - - 97.28 26.98 18.34 | 32.69 | 108 | 304 P H
* 2412 107.1 - - 94.47 26.98 18.34 | 32.69 | 108 | 304 A H
H

802.11b
H

CHO01

2389.065 55.69 -18.31 74 43.06 27 18.3 32.67 | 194 | 244 P \

2412MHz
2388.33 50.47 -3.53 54 37.84 27 18.3 32.67 | 194 | 244 A |V
* 2412 109.4 - - 96.77 26.98 18.34 | 32,69 | 194 | 244 P \
* 2412 106.61 - - 93.98 26.98 18.34 | 32,69 | 194 | 244 AV
\
\
2389.94 51.77 -22.23 74 39.14 27 18.3 32.67 | 154 52 P H
2389.52 41.44 -12.56 54 28.81 27 18.3 32.67 | 154 52 A H
* 2437 116.15 - - 103.56 26.9 18.39 32.7 154 52 P H
* 2437 113.36 - - 100.77 26.9 18.39 32.7 154 52 A H
2491.39 50.39 -23.61 74 37.74 26.9 18.48 | 32.73 | 154 52 P H

802.11b
2484.11 40.21 -13.79 54 27.57 26.9 18.47 | 32.73 | 154 52 A H

CH 06

2379.86 50.53 -23.47 74 37.92 27 18.28 | 32.67 | 197 | 247 P \

2437MHz
2389.52 40.2 -13.8 54 27.57 27 18.3 32.67 | 197 | 247 AV
* 2437 112.81 - - 100.22 26.9 18.39 32.7 197 | 247 P \
* 2437 110.05 - - 97.46 26.9 18.39 32.7 197 | 247 AV
2493.77 50.76 -23.24 74 38.11 26.9 18.49 | 32.74 | 197 | 247 P \
2485.3 39.91 -14.09 54 27.27 26.9 18.47 | 32.73 | 197 | 247 AV

TEL: 886-3-327-0868 Page Number : C1lof C30

FAX: 886-3-327-0855
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* 2462 113.16 - - 100.57 26.88 18.43 | 32.72 | 100 74 P H
* 2462 110.33 - - 97.74 26.88 18.43 | 32.72 | 100 74 A H
2483.52 56.06 -17.94 74 43.42 26.9 18.47 | 32.73 | 100 74 P H
2483.52 51.94 -2.06 54 39.3 26.9 18.47 | 32.73 | 100 74 A H
H
802.11b
H
CH 11
* 2462 110.01 - - 97.42 26.88 18.43 | 32.72 | 215 249 P \%
2462MHz
* 2462 107.17 - - 94.58 26.88 18.43 | 32.72 | 215 249 A \%
2483.52 54.78 -19.22 74 42.14 26.9 18.47 | 32.73 | 215 249 P \Y,
2483.52 50.14 -3.86 54 375 26.9 18.47 | 32.73 | 215 249 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C20of C30
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 45.87 -28.13 74 34.67 324 12.78 | 33.98 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 45.82 -28.18 74 34.62 32.4 12.78 | 33.98 - - P \Y
2412MHz
\%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\Y,
\%
TEL: 886-3-327-0868 Page Number : C30of C30
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4874 45.79 -28.21 74 34.47 32.55 12.75 | 33.98 - - P H
7311 59.11 -14.89 74 42.97 37 1555 | 36.41 100 52 P H
7311 49.91 -4.09 54 33.77 37 1555 | 36.41 100 52 A H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 45.13 -28.87 74 33.81 32.55 12.75 | 33.98 - - P \Y
2437TMHz
7311 57.55 -16.45 74 41.41 37 15.55 | 36.41 305 346 \%
7311 46.9 -7.1 54 30.76 37 1555 | 3641 | 305 | 346 | A | V
\Y,
\%
\Y,
\%
\Y,
\%
\%
\Y,
\%
TEL: 886-3-327-0868 Page Number : C4 of C30
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 45.45 -28.55 74 34.05 32.65 12.72 | 33.97 - - P H
7386 57.03 -16.97 74 40.95 36.93 15.61 | 36.46 | 100 51 P
7386 48.82 -5.18 54 32.74 36.93 15.61 | 36.46 | 100 51 A
802.11b
CH 11
4924 45.4 -28.6 74 34 32.65 12.72 | 33.97 - - P
2462MHz
7386 55.01 -18.99 74 38.93 36.93 1561 | 36.46 | 290 | 349
7386 47.13 -6.87 54 31.05 36.93 15.61 | 36.46 | 290 | 349 A

K I KK KKK KKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C50f C30

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.905 70.62 -3.38 74 57.99 27 18.3 32.67 | 234 55 P H
2390 52.77 -1.23 54 40.14 27 18.3 32.67 | 234 55 A H
* 2412 114.77 - - 102.14 26.98 18.34 | 32.69 | 234 55 P H
* 2412 107.12 - - 94.49 26.98 18.34 | 32.69 | 234 55 A H
H
802.11g
H
CHoO1
2389.275 62.12 -11.88 74 49.49 27 18.3 32.67 | 365 83 P \Y,
2412MHz
2390 49.1 -4.9 54 36.47 27 18.3 32.67 | 365 83 A |V
* 2412 108.53 - - 95.9 26.98 18.34 | 32.69 | 365 83 P \Y
* 2412 101.63 - - 89 26.98 18.34 | 32.69 | 365 83 A |V
\Y
\Y,
2389.94 60.85 -13.15 74 48.22 27 18.3 32.67 | 157 55 P H
2389.94 46.35 -7.65 54 33.72 27 18.3 32.67 | 157 55 A H
* 2437 117.53 - - 104.94 26.9 18.39 32.7 157 55 P H
* 2437 110.28 - - 97.69 26.9 18.39 32.7 157 55 A H
2483.55 65.09 -8.91 74 52.45 26.9 18.47 | 32.73 | 157 55 P H
802.11g
2483.5 50.44 -3.56 54 37.8 26.9 18.47 | 32.73 | 157 55 A H
CH 06
2389.94 56.5 -17.5 74 43.87 27 18.3 32.67 | 102 56 P \Y,
2437MHz
2389.94 42.6 -11.4 54 29.97 27 18.3 32.67 | 102 56 A |V
* 2437 113.28 - - 100.69 26.9 18.39 32.7 102 56 P \Y
* 2437 106.5 - - 93.91 26.9 18.39 32.7 102 56 A |V
2484.88 60.5 -13.5 74 47.86 26.9 18.47 | 32.73 | 102 56 P \Y
2483.5 48.58 -5.42 54 35.94 26.9 18.47 | 32.73 | 102 56 A |V
TEL: 886-3-327-0868 Page Number : C6 of C30
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* 2462 107.92 - - 95.33 26.88 1843 | 32.72 | 102 | 341 P H
* 2462 100.91 - - 88.32 26.88 18.43 | 32.72 | 102 341 A H
2483.68 63.98 -10.02 74 51.34 26.9 18.47 | 32.73 | 102 | 341 P H
2483.52 50.83 -3.17 54 38.19 26.9 18.47 | 32.73 | 102 341 A H
H
802.11g
H
CH 11
* 2462 107.77 - - 95.18 26.88 18.43 | 32.72 | 192 44 P \%
2462MHz
* 2462 100.48 - - 87.89 26.88 18.43 | 32.72 | 192 44 A \%
2483.76 60.03 -13.97 74 47.39 26.9 18.47 | 32.73 | 192 44 P \Y,
2483.52 48.24 -5.76 54 35.6 26.9 18.47 | 32.73 | 192 44 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C7 of C30
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 43.95 -30.05 74 32.75 324 12.78 | 33.98 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 43.46 -30.54 74 32.26 32.4 12.78 | 33.98 - - P \Y
2412MHz
\%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\Y,
\%
TEL: 886-3-327-0868 Page Number : C8 of C30
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4874 44.26 -29.74 74 32.94 32.55 12.75 | 33.98 - - P H
7311 60.05 -13.95 74 43.91 37 1555 | 36.41 100 51 P H
7311 47.65 -6.35 54 3151 37 1555 | 36.41 100 51 A H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 43.69 -30.31 74 32.37 32.55 12.75 | 33.98 - - P \Y
2437TMHz
7311 57.57 -16.43 74 41.43 37 15.55 | 36.41 304 344 \%
7311 44.36 -9.64 54 28.22 37 1555 | 36.41 304 344 A \Y
\Y,
\%
\Y,
\%
\Y,
\%
\%
\Y,
\%
TEL: 886-3-327-0868 Page Number : C9 of C30
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 44.2 -29.8 74 32.8 32.65 12.72 | 33.97 - - P H
7386 55.71 -18.29 74 39.63 36.93 15.61 | 36.46 | 100 47 P
7386 43.79 -10.21 54 27.71 36.93 15.61 | 36.46 | 100 47 A
802.11g
CH 11
4924 44.35 -29.65 74 32.95 32.65 12.72 | 33.97 - - P
2462MHz
7386 55.03 -18.97 74 38.95 36.93 1561 | 36.46 | 100 | 351
7386 41.85 -12.15 54 25.77 36.93 1561 | 36.46 | 100 | 351 A

K I KK KKK KKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C10 of C30
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2390 62.38 -11.62 74 49.75 27 18.3 32.67 162 56 P H
2390 51.72 -2.28 54 39.09 27 18.3 32.67 162 56 A H
* 2412 113.46 - - 100.83 26.98 18.34 | 32.69 162 56 P H
* 2412 105.65 - - 93.02 26.98 18.34 | 32.69 162 56 A H
802.11ax H
HE20 Full H
CHO1 2390 61.69 -12.31 74 49.06 27 18.3 32.67 259 245 P \%
2412MHz 2390 51.99 | -2.01 54 39.36 27 18.3 | 3267 | 259 | 245 | A | V
* 2412 107.5 - - 94.87 26.98 18.34 32.69 259 245 P \%
* 2412 99.73 - - 87.1 26.98 18.34 32.69 259 245 A \%
\%
\%
2389.8 58.62 -15.38 74 45.99 27 18.3 32.67 153 55 P H
2389.94 44.5 -95 54 31.87 27 18.3 32.67 153 55 A H
* 2437 117.65 - - 105.06 26.9 18.39 32.7 153 55 P H
* 2437 109.94 - - 97.35 26.9 18.39 32.7 153 55 A H
802.11ax 2483.55 61.58 -12.42 74 48.94 26.9 18.47 32.73 153 55 P H
HEZ20 Full 2483.5 48.34 -5.66 54 35.7 26.9 18.47 32.73 153 55 A H
CH 06 2389.66 53.62 -20.38 74 40.99 27 18.3 32.67 195 247 P \%
2437MHz 2389.94 41.42 | -12.58 54 28.79 27 18.3 | 32.67 | 195 | 247 | A | V
* 2437 114.36 - - 101.77 26.9 18.39 32.7 195 247 P \%
* 2437 105.88 - - 93.29 26.9 18.39 32.7 195 247 A \%
2483.5 57.98 -16.02 74 45.34 26.9 18.47 32.73 195 247 P \%
2483.5 44,72 -9.28 54 32.08 26.9 18.47 32.73 195 247 A \%
TEL: 886-3-327-0868 Page Number : C11 of C30
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FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2462 109.05 - - 96.46 26.88 18.43 32.72 100 334 P H
* 2462 100.11 - - 87.52 26.88 18.43 | 32.72 | 100 | 334 A | H
2483.72 61.55 -12.45 74 48.91 26.9 18.47 32.73 100 334 P H
2483.52 50.39 -3.61 54 37.75 26.9 18.47 32.73 100 334 A H
802.11ax H
HE20 Full H
CH11 * 2462 105.71 - - 93.12 26.88 18.43 | 32.72 | 335 23 P |V
2462MHz * 2462 97.82 - - 85.23 26.88 18.43 32.72 335 23 A \%
2483.56 61.61 |-12.39 74 48.97 26.9 18.47 | 32.73 | 335 23 P |V
2483.52 48.92 -5.08 54 36.28 26.9 18.47 | 32.73 | 335 23 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C12 of C30

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 43.21 -30.79 74 32.01 32.4 12.78 | 33.98 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 45.68 -28.32 74 34.48 32.4 12.78 | 33.98 - - P \Y
2412MHz \VJ
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C13 of C30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 44.08 -29.92 74 32.76 32.55 12.75 33.98 - - P H
7311 61.24 -12.76 74 45.1 37 15.55 36.41 100 51 P H
7311 48.49 -5.51 54 32.35 37 15.55 36.41 100 51 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 43.53 -30.47 74 32.21 32.55 12.75 33.98 - - P \%
2437MHz 7311 57.99 | -16.01 74 41.85 37 1555 | 36.41 | 100 3 v
7311 44.51 -9.49 54 28.37 37 15.55 36.41 100 3 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C14 of C30
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4924 44.94 -29.06 74 33.54 32.65 12.72 33.97 - - P H
7386 56.44 -17.56 74 40.36 36.93 15.61 | 36.46 100 52 P
7386 43.03 -10.97 54 26.95 36.93 15.61 36.46 100 52 A
802.11ax
HE20 Full
CH11 4924 44.56 -29.44 74 33.16 32.65 12.72 33.97 - - P
2462MHz 7386 55.17 | -18.83 74 39.09 | 36.93 | 1561 | 36.46 | 300 | 344
7386 41.06 -12.94 54 24.98 36.93 15.61 | 36.46 300 344 A

K I KK KKK KKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C15 of C30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|[(HNV)
2389.38 7278 | -1.22 74 60.15 27 18.3 | 32.67 | 132 | 64 P | H
2389.38 52.05 | -1.95 54 39.42 27 183 | 32.67 | 132 | 64 A | H
* 2412 114.23 - - 101.6 | 26.98 | 1834 | 32.69 | 132 | 64 P | H
802.11ax | * 2412 106.49 - - 93.86 | 2698 | 18.34 | 3269 | 132 | 64 A | H
HE20 H
Partial H
106/53 2389.275 66.96 | -7.04 74 54.33 27 18.3 | 32.67 | 100 | 258 | P | V
CHO1 2390 4259 |-11.41 54 29.96 27 18.3 | 3267 | 100 | 258 | A | V
2412MHz | « 2412 108.51 - - 95.88 | 26.98 | 18.34 | 32.69 | 100 | 258 | P | V
* 2412 99.65 - - 87.02 | 2698 | 18.34 | 3269 | 100 | 258 | A | V
v
\Y
* 2462 113.65 - - 101.06 | 26.88 | 18.43 | 32.72 | 228 | 52 P | H
* 2462 106.3 - - 93.71 | 26.88 | 18.43 | 32.72 | 228 | 52 A | H
2484.56 70.05 | -3.95 74 57.41 26.9 18.47 | 32.73 | 228 | 52 P | H
802.11ax 2483.52 49.43 | -4.57 54 36.79 26.9 18.47 | 32.73 | 228 | 52 A | H
HE20 H
Partial H
106/54 * 2462 112.02 - - 99.43 | 26.88 | 18.43 | 32.72 | 121 | 46 P |V
CH11 * 2462 104.27 - - 91.68 26.88 | 18.43 | 3272 | 121 | 46 A |V
2462MHz 2483.96 7257 | -1.43 74 59.93 269 | 1847 | 3273 | 121 | 46 | P |V
2484.12 48.55 | -5.45 54 35.91 26.9 18.47 | 3273 | 121 | 46 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C16 of C30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.94 62.45 -11.55 74 49.82 27 18.3 32.67 133 56 P H
2389.94 52.6 -1.4 54 39.97 27 18.3 32.67 133 56 A H
* 2422 113.72 - - 101.15 26.9 18.36 | 32.69 133 56 P H
* 2422 105.4 - - 92.83 26.9 18.36 | 32.69 133 56 A H
802.11ax 2484.18 54.98 -19.02 74 42.34 26.9 18.47 32.73 133 56 P H
HE40 Full 2483.5 42.97 -11.03 54 30.33 26.9 18.47 | 32.73 133 56 A H
CHO03 2389.94 61.36 -12.64 74 48.73 27 18.3 32.67 194 247 P \%
2422MHz 2389.94 51.6 -2.4 54 38.97 27 18.3 | 32.67 | 194 | 247 | A | V
* 2422 108.69 - - 96.12 26.9 18.36 32.69 194 247 P \%
* 2422 100.88 - - 88.31 26.9 18.36 32.69 194 247 A \%
2484.04 55.85 -18.15 74 43.21 26.9 18.47 32.73 194 247 P \%
2483.5 44.3 -9.7 54 31.66 26.9 18.47 32.73 194 247 A \%
2389.52 57.68 -16.32 74 45.05 27 18.3 32.67 153 52 P H
2389.94 46.64 -7.36 54 34.01 27 18.3 32.67 153 52 A H
* 2437 114.35 - - 101.76 26.9 18.39 32.7 153 52 P H
* 2437 105.78 - - 93.19 26.9 18.39 32.7 153 52 A H
802.11ax 2484.25 63.59 -10.41 74 50.95 26.9 18.47 32.73 153 52 P H
HE40 Full 2483.5 49.87 -4.13 54 37.23 26.9 18.47 32.73 153 52 A H
CH 06 2389.94 58.08 -15.92 74 45.45 27 18.3 32.67 195 247 P \%
2437MHz 2389.94 45.94 | -8.06 54 33.31 27 18.3 | 32.67 | 195 | 247 | A | V
* 2437 109.53 - - 96.94 26.9 18.39 32.7 195 247 P \%
* 2437 101.62 - - 89.03 26.9 18.39 32.7 195 247 A \%
2483.5 60.36 -13.64 74 47.72 26.9 18.47 32.73 195 247 P \%
2483.5 49.97 -4.03 54 37.33 26.9 18.47 32.73 195 247 A \%
TEL: 886-3-327-0868 Page Number : C17 of C30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2367.4 50.97 -23.03 74 38.27 271 18.26 32.66 100 57 P H
2389.8 39.37 -14.63 54 26.74 27 18.3 32.67 | 100 57 A | H
* 2452 107.29 - - 94.69 26.9 18.41 32.71 100 57 P H
* 2452 99.53 - - 86.93 26.9 18.41 32.71 100 57 A H
802.11ax 2484.25 58.65 |-15.35 74 46.01 26.9 18.47 | 32.73 | 100 | 57 P | H
HE40 Full 2483.5 48.52 -5.48 54 35.88 26.9 18.47 32.73 100 57 A H
CH 09 2350.18 50.17 -23.83 74 37.59 27 18.23 | 32.65 | 198 | 248 P |V
2452MHz 2389.94 39.48 | -14.52 54 26.85 27 183 | 3267 | 198 | 248 | A | V
* 2452 104.51 - - 91.91 26.9 18.41 32.71 198 248 P \%
* 2452 97.05 - - 84.45 26.9 18.41 32.71 198 248 A \%
2483.62 62.34 -11.66 74 49.7 26.9 18.47 32.73 198 248 P \%
2483.5 52.39 -1.61 54 39.75 26.9 18.47 | 32.73 | 198 | 248 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C18 of C30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 43.4 -30.6 74 32.14 32.48 12.76 33.98 - - P H
7266 47.52 -26.48 74 31.46 36.93 15.52 | 36.39 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO03 4844 43.57 -30.43 74 32.31 32.48 12.76 33.98 - - P \%
2422MHz 7266 47.99 | -26.01 74 3193 | 36.93 | 15552 | 36.39 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 43.91 -30.09 74 32.59 32.55 12.75 33.98 - - P H
7311 47.96 -26.04 74 31.82 37 15.55 36.41 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 43.69 -30.31 74 32.37 32.55 12.75 33.98 - - P \%
2437MHz 7311 47.97 | -26.03 74 31.83 37 15.55 | 36.41 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C20 of C30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4904 44.28 -29.72 74 3291 32.61 12.73 33.97 - - P H
7356 47.97 -26.03 74 31.83 36.99 1559 | 36.44 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 43.5 -30.5 74 32.13 32.61 12.73 33.97 - - P \%
2452MHz 7356 47.95 |-26.05 74 31.81 | 36.99 | 1559 | 36.44 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.66 66.16 -7.84 74 53.53 27 18.3 32.67 118 9 P H
2389.94 51.25 -2.75 54 38.62 27 18.3 32.67 118 9 A H
* 2422 108.81 - - 96.24 26.9 18.36 32.69 118 9 P H
802.11ax | * 2422 100.83 - - 88.26 | 269 | 18.36 | 3269 | 118 | 9 A | H
HE40 2484.46 59.5 -14.5 74 46.86 26.9 18.47 32.73 118 9 P H
Partial 2484.32 40.09 -13.91 54 27.45 26.9 18.47 32.73 118 9 A H
242/61 2389.94 63.19 -10.81 74 50.56 27 18.3 32.67 323 42 P \%
CHO3 2389.94 50.72 -3.28 54 38.09 27 18.3 | 32.67 | 323 | 42 AV
2422MHz | « 2422 106.77 - - 94.2 269 | 1836 | 3269 | 323 | 42 | P | V
* 2422 98.08 - - 85.51 26.9 18.36 32.69 323 42 A \%
2484.53 55.69 -18.31 74 43.05 26.9 18.47 32.73 323 42 P \%
2484.32 39.76 -14.24 54 27.12 26.9 18.47 32.73 323 42 A \%
2388.96 50.25 -23.75 74 37.62 27 18.3 32.67 106 347 P H
2389.94 39.21 -14.79 54 26.58 27 18.3 32.67 106 347 A H
* 2452 104.95 - - 92.35 26.9 18.41 32.71 106 347 P H
802.11ax * 2452 96.81 - - 84.21 26.9 18.41 32.71 106 347 A H
HE40 2483.69 67 -7 74 54.36 26.9 18.47 32.73 106 347 P H
Partial 2483.5 52.74 -1.26 54 40.1 26.9 18.47 32.73 106 347 A H
242/62 2388.12 50.05 -23.95 74 37.42 27 18.3 32.67 209 43 P \%
CH09 2365.58 39.13 | -14.87 54 26.43 27.1 18.26 | 32.66 | 209 | 43 AV
2452MHz | « 2452 103.59 - - 9099 | 269 | 1841 | 3271 | 209 | 43 | P |V
* 2452 95.28 - - 82.68 26.9 18.41 32.71 209 43 A \%
2483.97 65.63 -8.37 74 52.99 26.9 18.47 32.73 209 43 P \%
2483.5 51.48 -2.52 54 38.84 26.9 18.47 32.73 209 43 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C22 of C30
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
22228 40.43 | -33.57 74 45.23 38.34 17.48 | 60.62 - - P H
H
H
H
H
H
H
H
H
H
2.4GHz H
802.11ax H
HE20 22963 40.97 | -33.03 74 44.16 39.1 18.02 | 60.31 - - P |V
SHF v
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C23 of C30

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
31.89 2229 |-17.71 40 30.03 24.01 0.99 32.74 - - P H
142.86 22.33 -21.17 43.5 35.49 17.44 21 32.7 - - P H
199.56 19.14 -24.36 43.5 34.42 14.96 2.47 32.71 - - P H
264.36 20.76 | -25.24 46 30.58 20.06 2.88 32.76 - - P H
383.3 28.5 -17.5 46 36.75 21.15 3.44 32.84 - - P H
958 36.7 -9.3 46 31.56 31.19 5.51 31.56 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 34.05 28.81 |-11.19 40 37.61 22.92 1.02 32.74 - - P |V
LF 91.02 25.04 -18.46 43.5 40.83 15.23 1.68 32.7 - - P \%
143.94 25.83 -17.67 43.5 39.02 17.4 211 32.7 - - P \%
413.4 24.49 -21.51 46 31.39 22.38 3.58 32.86 - - P \%
717.9 34.2 -11.8 46 35.21 27.2 4.71 32.92 - - P \%
951 35.61 -10.39 46 30.68 31.08 5.48 31.63 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

<Sample 2>
2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HN)

2389.905 72.62 -1.38 74 59.99 27 18.3 32.67 120 340 P H

2390 51.73 -2.27 54 39.1 27 18.3 32.67 120 340 A H

* 2412 114.22 - - 101.59 26.98 18.34 | 32.69 120 340 P H

802.11ax * 2412 105.11 - - 92.48 26.98 18.34 | 32.69 120 340 A H
HE20 H
Partial H
106/53 2390 71.48 -2.52 74 58.85 27 18.3 32.67 222 256 P \%
CHO1 2390 49.37 -4.63 54 36.74 27 18.3 | 3267 | 222 | 256 | A | V
2412MHz | « 2412 111.93 - - 99.3 2698 | 18.34 | 32.69 | 222 | 256 | P | V
* 2412 103.9 - - 91.27 26.98 18.34 32.69 222 256 A \%

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C25 of C30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 43.76 -30.24 74 32.56 324 12.78 33.98 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 H
Partial H
106/53 4824 43.85 -30.15 74 32.65 32.4 12.78 33.98 - - P \%
CH 01 \Y
2412MHz vV
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

2.4GHz WIFI 802.11ax HE20 Partial 106 (SHF)

Emission above 18GHz

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
20408 40.2 -33.8 74 48.38 37.7 16.25 | 62.13 - - P H
H
H
H
H
H
H
H
H
H
2.4GHz
H
802.11ax
H
HE20
22158 40.06 -33.94 74 44.98 38.32 17.43 | 60.67 - - P \Y
Partial 106
\Y,
SHF
\Y
\Y
\Y,
\Y
\Y,
\Y
\Y,
\Y,
\Y
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 Partial 106 (LF)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
31.62 22.99 -17.01 40 30.73 24.01 0.99 32.74 - - P H
145.56 21.76 -21.74 43.5 35 17.34 2.12 32.7 - - P H
199.56 18.14 -25.36 435 33.42 14.96 2.47 32.71 - - P H
383.3 28.5 -17.5 46 36.75 21.15 3.44 32.84 - - P H
618.5 28.79 -17.21 46 31.47 25.94 4.41 33.03 - - P H
953.8 36.48 -9.52 46 31.44 31.14 55 31.6 - - P H
H
H
H
H

2.4GHz
H

802.11ax
H

HE20
32.7 29.4 -10.6 40 37.6 23.54 1 32.74 - - P \Y

Partial 106
LE 91.29 26.11 -17.39 43.5 41.87 15.25 1.69 32.7 - - P \Y,
143.94 25.83 -17.67 435 39.02 17.4 211 32.7 - - P \Y
464.5 26.39 -19.61 46 32.19 23.27 3.84 3291 - - P \Y
717.9 33.2 -12.8 46 34.21 27.2 4.71 32.92 - - P \Y,
939.1 36.34 -9.66 46 32.15 30.49 5.44 31.74 - - P \Y
\Y,
\Y
\Y,
\Y,
\Y
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL: 886-3-327-0868 Page Number 1 C29 of C30
FAX: 886-3-327-0855
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL: 886-3-327-0868 Page Number : C30 of C30

FAX: 886-3-327-0855
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Appendix D. Radiated Spurious Emission Plots

Temperature : 18~26°C

Test Engineer : Jack Cheng, Ray Lung and Sky Chang

Relative Humidity : 50~70%

Note symbol

-L Low channel location

-R | High channel location

TEL: 886-3-327-0868 Page Number : D1 of D81
FAX: 886-3-327-0855
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<Sample 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

6+7

Horizontal

Fundamental

A (dBu

m Date: 20231209

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

-
119 = 110 1
=
/
o / o
/ peak 74
o . 7n
W
b 50/ Gl
O ——————— S R
N “
ey e
sre P e P
Condition : PEAK_BE_74 3m HORN_03A18EN_230712 HORIZONTAL Condition : PEAK_74 3m HORN_03A18EN_230712 HORIZONTAL
oo oo VoW seaneoRs St st o0 D00 et Soon oo SR
o
=
o y o
. k/ .
s b
- H - | ———
S R s o
o N
ey e
Site :03CH21-HY Site 03CH21-HY
Condition : AV6_BE_54 3m HORN_03A18EN_230712 HORIZONTAL Condition : AV6_54 3m HORN_03A18EN_230712 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 of D81
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

10| 10| 1
,
PR R |

50 50 S
Site 2 03CH21-HY Site. :03CH21-HY

Condition : PEAK_BE_74 3m HORN_03A18EN_230712 VERTICAL Condition : PEAK_74 3m HORN_03A18EN_230712 VERTICAL

e S

) i )

. al . R ——
Site :03CH21-HY Site. :03CH21-HY
Condition : AV6_BE_54 3m HORN_03A18EN_230712 VERTICAL Condition AV6_54 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

) @0uvim) Date: 20231209 o Date: 20231209
130 120
"
10| //\‘\ 10|
N peak 74
) /\/w’ 7
A
50 0 sttt
oot it b A
) 2
1 1o
S0770. ETy 60 0. 70 Py pTT G0 W00 w00 oo 1e00 7o mon Zn 700 3
requency (WHe) Frequency (MHz)
Site :03CH21-HY Site. :03CH21-HY
Condition : PEAK_BE_74 3m HORN_03A18EN_230712 HORIZONTAL Condition : PEAK_74 3m HORN_03A18EN_230712 HORIZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
J @Bvim) Date: 20234200 ) @@avim) Date: 20231208
10 120
1o 7 o)
4,
o / o
] A i
v | avs 4
50 s
—‘_,,‘/V‘ [ f
[ N AU O E
3 2
10| 10
07320, 0. 00 7360, 700, . Za0. 7050 000 00 100 1700 1900 T 70 7000
Frequency (WH) Frequency (MHa)
Site :03CH21-HY Site. :03CH21-HY
Condition + AVG_BE_54 3m HORN_03AI8EN_230712 HORTZONTAL Condition

AV6_54 3m HORN_03AI8EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

6+7 Horizontal Fundamental

Date: 2023.12.09

peak o 4
) SLVEaN

430 2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)
Site £ 03CH21-HY
Condition :PEAK_BE_74 3m HORN_03A18EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20231209

n e

430 2840, 2850, 2

450, 2470, 2480, 249, 2500
Frequency (MHz)

site :03CHZI-HY

Condition * AV6_BE_54 3m HORN_03A18EN_230712 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D5 of D81
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO06 2437MHz - L
6+7 Vertical Fundamental
\
7 N
" / \ o
n M 7
* * TR e ety
o p——
Site :03CH21-HY Site 1 03CH21-HY
Condition < PEAK_BE_74 3m HORN_03A18EN_230712 VERTICAL Condition : PEAK_74 3m HORN_03A18EN_230712 VERTICAL
o TO00 000K VoW Sea0 000k s e o000 000k Vo So0b o0 St A
Peak
4
. Fa\ .
/ \
. M \ .
u A o J
. S A N D N | s s |
300 Jnm‘
BB Pe P — AR R e
e e i
Site :03CH21-HY Site 1 03CH21-HY
Condition : AV6_BE_54 3m HORN_03A18EN_230712 VERTICAL Condition 'AV6_54 3m HORN_03A18EN_230712 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Dater 2023.12.08
130
N
./ \
%0 .
peAK_ B 74
)
50 VRS
)
1
TR T 70 760 P P 70, 700
Frequency (WHz)
site £03CH2I-HY
Condition : PEAK_BE_74 3m HORN_03A18EN_230712 VERTICAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Dates 20231200
10
1o \\\
o \
n o
AvG e 54
50
'
3
10|
TR T 70, 70, 770, 0. 750 70
Frequency (WHz)
site $03CH2I-HY
Condition : AV6_BE_54 3m HORN_03A18EN_230712 VERTICAL

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

6+7

Horizontal

Fundamental

Peak

1 @BuVim) Date: 202312.00

4
PEAK_BE 74
70

50 g

150 2463.2465.2467 24602471

4912493 24952497, 2
Frequency (MHz)

Site £ 03CH21-HY
Condition :PEAK_BE_74 3m HORN_03A18EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

evel @BuVI

Date: 20231209

130

1ol

iR e
e

PEAK 74

000 300 f500. 700, 1800 2100 2300 2600. 2700, 0
Frequency (MHz)

Site £ 03CH21HY

Condition :PEAK_74 3m HORN_03AIBEN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@BuVim) Date: 20231209

AV BE 54|

M

450 2463.2465.2467 2469, 2471, 2473 2475, 2471 2479.2451 2463, 2465 2457, 2489, 2491.2493.2495.2497. 2500
Frequency (MHz)
site :03CHZI-HY
Condition * AV6_BE_54 3m HORN_03A18EN_230712 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

) (@Buvim)

Date: 20231209

AVG 54

g N O v

000 300, 1500 700 1900, 2100, 2300, 2600. 2700,
Frequency (MHz)

Site £ 03CH21HY

Condition AV6_54 3m HORN_03AI8EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

6+7

Vertical

Fundamental

Peak

1 @BuVim) Date: 202312.00

PEAK_BE 74
i .
,\\

50 e et

150 2463.2465.2467 24602471

4912493 24952497, 2
Frequency (MHz)

Site £ 03CH21-HY
Condition +PEAK_BE_74 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

evel (dBuV! Date: 2023.12.09
130)
110} 1
90)
PEAK 74,
70
50 ses b pheni]
TPV SIS T oy
30
10
000 300, 1500, 1700 1900 2100 2300,  2500.  2700. 0
Frequency (MH2)
Site :03CH21-HY
Condition :PEAK_74 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

IS
| \\
" A
/V\ ™\ AVG_BE_54|
50/ o~
o
o

450 2463.2465.2467 2469, 2471, 2473 2475, 2471 2479.2451 2463, 2465 2457, 2489, 2491.2493.2495.2497. 2500
Frequency (MHz)
site :03CHZI-HY
Condition : AV6_BE_54 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

) (@Buvim)

Date: 20231209
130
1ol
9|
70
AVG 54
* i -
3|
10]
000 300, 1500 700 1900, 2100, 2300, 2600. 2700,
Frequency (MHz)
Site £ 03CH21HY
Condition AV6_54 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

6+7

Horizontal

Fundamental

A (@BuVim)

Date: 2023-12.09

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

e @sovim) Date 20231209
150 15
10) /JM 110)
% W «
peak 74
n 7
w MF « DI | O
(SR RS i g
p d
1 1
S0 oo, B0, 760, E E T G0 o s oo s zioo  men  za0 a0 o0
Frequency () Frequency (i)
site £03CHzIHY sire £ 03CHzIHY
Condition : PEAK_BE_74 3m HORN_03A18EN_230712 HORIZONTAL Condition : PEAK_74 3m HORN_03A18EN_230712 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW000.000KHz VBW:3000.000KHz SWT:Auto
) apovim) Date 20231209 —— Date 20231200
130 1
1 -
e
a0 «d
7 7
S
/ \
* * |V
N I N
O B
20 m
" e
S0 25 0. 7350 780 Zio0 s G0 o son. oo eos.  zioo e za0 a0 5000
Frequency (MHs) Froauency (i)
Site :03CH21-HY 03CH21-HY
Condition : AV6_BE_54 3m HORN_O3A18EN_230712 HORIZONTAL Condition : AV6_54 3m HORN_03A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

1 gBuim) bat:2023.12.00 vl 4B oate: 20231200
130 1
10 10| 1
4 A m
"
o o 1
m n
f
L
5 . s
R e ——————r——
30 x
w r
o T T o T P % % T T i Bw B T o
Freauoncy Wiz Heauency Wiz
Site :03CH21-HY Site. :03CH21-HY
Condition : PEAK_BE_74 3m HORN_O3A18EN_230712 VERTICAL Condition : PEAK_74 3m HORN_03A18EN_230712 VERTICAL
 RBW:I000.000KHz VBW-3000.000kHz SWT:Auto  RBWA1000 000KHz VBW:3000.000KHz SWT:Auto
1 eBuvim) Date: 20231200 J B vate: 20231200
130 1
o 0
o0 AY o
) E
~ v 54
50| 1/ 50 I
N
N
30 x
" r
o . D w0 200 a0 7s L T P T )
Frecuency (ie) reauency (Whe)
Site :03CH21-HY Site. :03CH21-HY
Condition : AV6_BE_54 3m HORN_03A18EN_230712 VERTICAL Condition AV6_54 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

6+7

Horizontal

Fundamental

1 (@BuVim) Date: 202312.00

7N

evel @BuVI

Date: 20231209

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

:
I o e
[ - s ket it A
raavaney Oat) iy o
Site :03CH21-HY Site. :03CH21-HY
Condition : PEAK_BE_74 3m HORN_O3A18EN_230712 HORIZONTAL Condition : PEAK_74 3m HORN_03A18EN_230712 HORIZONTAL
RBWI000.000KHz VBW-3000000K 42 SWT-Auto {RBWATO00 000K+ 2 VBW-3000000K 1z SWTAto
o
/V’\/\
o j \ o
. P .
~Y J AVG_54)
« «
I 5 S S
| |
- W Ty A TV T6e0rEifeBoo Boa T
roqwnds Hreaioncy s
Site :03CH21-HY Site. :03CH21-HY
Condition : AV6_BE_54 3m HORN_03A18EN_230712 HORIZONTAL Condition

AV6_54 3m HORN_03AI8EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

6+7

Horizontal

Fundamental

Peak

Date: 2023.12.09

mN"“\.f\

MMMWWMM
b, —

.

. N

TR T 70 760 P P 70, 700
Froquency (Wz)

site £03CH2I-HY

Condition :PEAK_BE_74 3m HORN_03A18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20231209

isacun
-
,n
\,\"'\v,
\f\ AVG_BE 54|
50/ <
~L |
:
.ﬂ
Condition : AV6_BE_54 3m HORN_03A18EN_230712 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

P, bate: 20231200 vl dBav e 20231209
15 -
|
o o
/‘/\/\
i S ]
R 7
;
m M o st
IO BV R e
5 %
1w 1w
N - T T a7 T NS S o
Frequeney Wi Heauoncy (e
Site :03CH21-HY Site. :03CH21-HY
Condition : PEAK_BE_74 3m HORN_O3A18EN_230712 VERTICAL Condition : PEAK_74 3m HORN_03A18EN_230712 VERTICAL
RBW-I000000KHz VBW:3000.000KHz SWTAuto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
s aBuvim) oates 20231208 — e 20231208
15 -
o o
\/\ﬂﬂ
] /\} ]
70| /\/j 70|
AP / wh sl
5 % f
; R A i s
5 %
1 1
Somm e me mw ww wm g 2 T N T P T T
Freauency ie) Heaiency i)
Site :03CH21-HY Site. :03CH21-HY
Condition : AV6_BE_54 3m HORN_03A18EN_230712 VERTICAL Condition AV6_54 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

6+7

Vertical

Fundamental

Peak

Date: 2023.12.09

AN

L
W”Wwww “

PEAK_BE 74

vl

50| M|

)

1

TR T 70 760 P P 70, 700
Froquency (Wz)

site £03CH2I-HY
Condition  :PEAK_BE_74 3m HORN_03AI8EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

Date: 20231209
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 2412MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR3N2803C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR3N2803C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C
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FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

6+7

Horizontal

Fundamental

1 @BuVim) Date: 20231210

Avg.

450 2463.2465.2467 2469, 2471, 2473 2475, 2471 2479.2451 2463, 2465 2457, 2489, 2491.2493.2495.2497. 2500
Frequency (MHz)
site :03CHZI-HY
Condition * AV6_BE_54 3m HORN_03A18EN_230712 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

vl (@B Date: 2023.12.11
130 120
.
"M\V\'”"n o)
Py pEAK e 74 peak 74

r WMMW’VWW o

o Mt W S ———

) 2

1 1o

60 246 A AT A TAT 1912495 21052407 2 G0 W00 w00 oo ie00 7o B0 700 7700 0
Fraauency () Freauency (MHz)
Site 2 03CH21-HY Site. :03CH21-HY
Condition : PEAK_BE_74 3m HORN_03A18EN_230712 HORIZONTAL Condition : PEAK_74 3m HORN_03A18EN_230712 HORIZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Date: 2023121 ) @@avim) Date: 20231211
10 120
1o 10
2 o
7 £
~ AV B 54 A5 54
50 ey i 50| M/—‘»)
- N S S
3 2
10| 10
50

Site
Condition

300, 1500 700 1900, 2100, 2300, 2600. 2700,
Frequency (MHz)

£ 03CH21HY
AV6_54 3m HORN_03AI8EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D28 of D81



ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C
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FCC RADIO TEST REPORT

Report No.

: FR3N2803C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)
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Report No. : FR3N2803C
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Report No. : FR3N2803C
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Condition +PEAK_BE_74 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

evel @BuVI Date: 20231210

130

1ol 1

PEAK 74

| I I
il

000 300 f500. 700, 1s00. 2100 2300 2600, 2700, 0
Frequency (MHz)

Site £ 03CH21HY

Condition :PEAK_74 3m HORN_03A1BEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

i ~
o

“—/

.

o

Condition : AV6_BE_54 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

| (@BuVim) Date: 20231210

I AVG 54

. e

000 300, 4500 700, 1900, 2100, 2300, 2600, 2700,
Frequency (MHz)

Site £ 03CH21HY
Condition AV6_54 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

6+7

Vertical

Fundamental

Date: 20231210

w PEAK_BE 74
"W«AMW
1

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

|
)
10
430 2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)
Site £ 03CH21-HY
Condition +PEAK_BE_74 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 20231210
130
10
W/—\ A
70 \
—~ AV _BE 54|
50 T——
]

30
10|

430 2840, 2850, 2860, 2470, 2480, 249, 2500

Frequency (MHz)
site :03CHZI-HY
Condition : AV6_BE_54 3m HORN_03A18EN_230712 VERTICAL

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

6+7

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 20231210

10 me

AT |

3102320, 2340, 2360, 2380, 200, 220, 2040, 24
Frequency (MHz)

Site £ 03CH21-HY

Condition :PEAK_BE_74 3m HORN_03A18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

evel @BuVI

Date: 20231210
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1ol

PEAK 74
7|
MMNMMWWWM»W‘J
3|
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000 300 f500. 700 1900 2100 2300 2600. 2700, 0
Frequency (MHz)
Site £ 03CH21HY
Condition :PEAK_74 3m HORN_03AIBEN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.
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3102320, 2340, 2360, 2360, 240, 220, 2440, 2450
Frequency (MHz)
site :03CHZI-HY
Condition * AV6_BE_54 3m HORN_03A18EN_230712 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

) (@Buvim)

Date: 20231210
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“ S A o

000 300, 4500 4700, 1900 2100 2300, 2500.
Frequency (MHz)

Site £ 03CH21HY

Condition AV6_54 3m HORN_03AI8EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2700,

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

6+7 Horizontal Fundamental
MObwg ““»M,«W-W
"
" % -
50 k2 S
»
N
Condition : PEAK_BE_74 3m HORN_03A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20231210
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\\ AVG_BE_54|
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“
.
v
e ooy
Condition : AV6_BE_54 3m HORN_03A18EN_230712 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

AV6_54 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1 gBuvim) bat: 20231210 vl 4B oate: 20231210
130 1
10 /M 10| 1
St
o o
peac 74
m n
1 i
5048 e T W
T —— -
o [Pramirmmsnbupmissnes N
30 x
w r
T ) T E T T T % % T T i Bw B T o
reauency Wiz Heauency Wiz
Site :03CH21-HY Site. :03CH21-HY
Condition : PEAK_BE_74 3m HORN_O3A18EN_230712 VERTICAL Condition : PEAK_74 3m HORN_03A18EN_230712 VERTICAL
 RBW:I000.000KHz VBW-3000.000kHz SWT:Auto  RBWA1000 000KHz VBW:3000.000KHz SWT:Auto
1 eBuvim) oate: 20231210 J B vate: 20231210
130 1
o 0
o o pv/’\l o
) j E
-/ v 54
P . 5 '/MF/’J
0 T I
30 x
" r
T N a0 T T oo 00 W0 To0 o0 0 700 700
Frecusncy (e reauency (Whe)
Site :03CH21-HY Site. :03CH21-HY
Condition + AV6_BE_54 3m HORN_03A18EN_230712 VERTICAL Condition

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

6+7

Vertical

Fundamental

Peak

Date: 20231210

e M\VWWW\

M e o 74

N

v
)
10
430 2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)
Site £ 03CH21-HY
Condition +PEAK_BE_74 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20231210
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50) —
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430 2440 2450, 2460, 2470, 2450, 2450, 7500
Frequency (W)
site $03CH21HY
Condition + AV6_BE_54 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO09 2452MHz - L

6+7 Horizontal Fundamental

1 (@BuVim)

Date: 2023.1210 ovel (@Buv: Date: 2023.1210
13 130
1o o 4
o™
| PEAK 74
o 7
o

50 WM 50 et

(ISP ATRRT AT S

3102320, 2340, 2360,

2380, 2400 2. 2040, 24 000 00, f500. 1700 1900 2100 2300 2600, 2700, 0
Freauency (MHz) Freauency (M)

Site +03CH21-HY Site $03CH21-HY

Condition +PEAK_BE_74 3m HORN_O3AIBEN_230712 HORTZONTAL Condition +PEAK_74 3m HORN_O3AIBEN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 202312410 ) (@Buvim)

% e « i — \L,,——

30

Date: 20231210

3102320, 240, 2360, 2360, 240, 220, 2440, 2450 000 300 1500, 1700 1900 2100 2300 2600, 2700,
Frequency (MHz) Frequency (MHz)

site :03CHZI-HY Site £ 03CH21HY

Condition * AV6_BE_54 3m HORN_03A18EN_230712 HORIZONTAL Condition AV6_54 3m HORN_03AI8EN_230712 HORTZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - R

6+7

Horizontal

Fundamental

Peak

Date: 20231210
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ol f
PEAK BE 74
70
M !

n
50 |
P
1

T T 7450 70, P 7180 0 30
Freauency (Ha)
site :03CH2LHY
Condition : PEAK_BE_74 3m HORN_03A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20231210
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M N =S
30
10|
430 2840, 2850, 2860, 2470, 2480, 249, 2500
Frequency (MHz)
site :03CHZI-HY
Condition * AV6_BE_54 3m HORN_03A18EN_230712 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO09 2452MHz - L

6+7 Vertical Fundamental

1 (@BuVim) Date: 20231210

w /W %
. / "
! )
it
b e 50 e L
R T T
P e
Site 2 03CH21-HY Site. :03CH21-HY
Condition : PEAK_BE_74 3m HORN_03A18EN_230712 VERTICAL Condition : PEAK_74 3m HORN_03A18EN_230712 VERTICAL
RBWIO0E000K 2 VEW-3000000K 2 WAt ROWIO00 000K 2 3000000k 2 STt

Date: 20231210

\ 9|
v
0| 0| L

—~
sl e

I “ S  § i o |

3102320, 2340, 2360,

2380, 240, 220, 2440, 2450 000 300 1500, 1700 1900 2100 2300 2600, 2700,
Frequency (MHz) Frequency (MHz)

site :03CHZI-HY Site £ 03CH21HY

Condition : AV6_BE_54 3m HORN_03A18EN_230712 VERTICAL Condition AV6_54 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - R

6+7

Vertical

Fundamental

Peak

Date: 20231210

w ;M«W/‘M”"WIM M\/—\
Nt

P Re N

430 2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)
Site £ 03CH21-HY
Condition +PEAK_BE_74 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.
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ARV ER 7 ~
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A s o 54
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w
T L Y BT S ™ 3
sy iy
site J03cH2LHY
Condition : AV6_BE_54 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CHO3 2422MHz - L

6+7 Horizontal Fundamental

A (@BuVim) Date: 20231211

) % “‘\Ww/\ ] ( |
by peak 14

70| \-
sl
B P oo

Date: 2023-12-11

30|
10 10
3102320, 2340, 2360, 2360, 2400, 2420, 240, 24 000 300, T500. 1700, 1%00 2100 2300 2600. 2700, 3000
Frequency (MHz) Frequency (MHz)
site :03CHZI-HY site $03CHZIHY
Condition +PEAK_BE_74 3m HORN_03A18EN_230712 HORIZONTAL Condition :PEAK_74 3m HORN_03A18EN_230712 HORTZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 20234211 el (dBuvim) Date: 202312-11
130 130

i: M| | [1

30|
10] 10
3102320 2340, 2360, 2380, 2400, 2420, 2440, 2450 000 300, 1500, 700 1%00. 2100 2300 2600. 2700, 3000
Frequency (MHz) Frequency (MiHz)
Site :03CH21-HY 03CHZ1-HY
Condition : AV6_BE_54 3m HORN_03A1BEN_230712 HORTZONTAL Condition : AV6_54 3m HORN_03A18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

6+7

Fundamental

Peak
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o s 121
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(o PEAK_BE 74
70 %M\/MV‘W'\, -
5 LY Y
»
N

60,
Frequency (MHz)
Site £ 03CH21-HY
Condition :PEAK_BE_74 3m HORN_03A18EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20231211
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1
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430 2840, 2850, 2860, 2470, 2480, 249, 2500
Frequency (MHz)

site :03CHZI-HY

Condition * AV6_BE_54 3m HORN_03A18EN_230712 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - L

6+7 Vertical Fundamental

1 (@BuVim)

Date: 2023.12.11 evel @BuVI

Date: 2023.12-11

130

1ol

| Wff Wmh J

O N O 4 (I

BRSO v S
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200, 220, 2040, 24 000 300 A500. 700, 1900, 2100 2300,

2380, 2500 2700. 0
Frequency (MHz) Frequency (MHz)

Site £ 03CH21-HY

Condition +PEAK_BE_74 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Site £ 03CH21HY
Condition :PEAK_74 3m HORN_03A1BEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 20234211

) aBuvimy vate: 20731211
130 1
o 0
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00 T o]
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4 -~ =X . 5

N
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30 xq
1 1
S0z, B0 e o 7400 7220, 7240 2050 L SN = =T
requency M) Freauency (i)

Site :03CH21-HY Site. :03CH21-HY
Condition : AV6_BE_54 3m HORN_03A18EN_230712 VERTICAL Condition AV6_54 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

Avg.

430 2840, 2850, 2860, 2470, 2480, 249, 2500
Frequency (MHz)

site :03CHZI-HY

Condition : AV6_BE_54 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

6+7 Vertical Fundamental
[
.
s e
i i
Mgl i
“ ME——
“
N
Condition : PEAK_BE_74 3m HORN_03A18EN_230712 VERTICAL
o TO00 000K VoW Sea0 000k s e
Peak Left blank
o
AP
N

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/62 CH09 2452MHz - L

6+7

Horizontal

Fundamental

1 (@BuVim)

Date: 2023.12.11

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

AV6_54 3m HORN_03AI8EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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130 130
o o) .
/e
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w 5 B O T G e
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1 1
OB, ETy 760 70, 700 peTy it 2 @0 W00 00 00 000 70 B0 oo 200 0
Froquency (WHz) Froquency (MHz)
site +03CH21HY site $03CH2L-HY
Condition :PEAK_BE_74 3m HORN_03AI8EN_230712 HORTZONTAL Condition :PEAK_74 3m HORN_O3AIBEN_230712 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 20231211 ) @Buvim) Date: 20231211
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o o)
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500 s0f J
' e 1 P A N AU A
30 30
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3102520, ED 760, 7360, 7400, 0. 20, 2450 00 100 00 100 1900 2i00 230 200 2700
Freauency (Hz) Freauency (WHz)
site $03CH2LHY site $03CH2LHY
Condition : AVG_BE_54 3m HORN_03AI8EN_230712 HORIZONTAL Condition

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HEA4O0 Partial 242/62 CH09 2452MHz - R

6+7

Horizontal

Fundamental

Date: 2023.12.11
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Condition : AV6_BE_54 3m HORN_03A18EN_230712 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto
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)
10
430 2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)
Site £ 03CH21-HY
Condition :PEAK_BE_74 3m HORN_03A18EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 20231211

130
10

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

. D47 of D81



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/62 CH09 2452MHz - L

6+7

Vertical

Fundamental

1 (@BuVim)

Date: 2023.12.11

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

— vate 2023121
15 -
o o :
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) peak 74
m ol 7
50, W/‘MWW 0/ gy rrendh
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5 %
1w 1w
N - T T o 7Y T NS ™ o
reauency e Hediency i)
Site :03CH21-HY Site. :03CH21-HY
Condition :PEAK_BE_74 3m HORN_03A18EN_230712 VERTICAL Condition : PEAK_74 3m HORN_03A18EN_230712 VERTICAL
RBW-I000000KHz VBW:3000.000KHz SWTAuto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
— baes 023121 - vae 2023121
15 -
o o
o o
n Ay 70
g
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i
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1 1
omm e me mwww  wm g 2 oo e, Ted o0 a6 3100 Zoea 0070
Frecuencs o) eaiency (k)
Site :03CH21-HY Site. :03CH21-HY
Condition : AV6_BE_54 3m HORN_03A18EN_230712 VERTICAL Condition AV6_54 3m HORN_03A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HEA4O0 Partial 242/62 CH09 2452MHz - R

6+7 Vertical Fundamental

Date: 2023.12.11

. p
ol pah g
.

Y [y,

|

430 2840, 250, 2460 2470, 2480, 2490, 250
Frequency (MHz)
Site £ 03CH21-HY
Condition +PEAK_BE_74 3m HORN_03A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2023.12-11
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1o
o \//—\\
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| AvG_Be 54
50
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10
0 20 2450, 2450, 247, 280, 2480, %500
Frequency (i)
site $03CH2I-HY
Condition + AV6_BE_54 3m HORN_03AIBEN_230712 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868

Page Number : D49 of D81
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

m Date: 2023:12:12 o taguvim) Date: 2023:2.12
130 130
o 1
a0 a0
vvvvvv
) 7
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S e s -
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requency (M2 Frequency (M)
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Condition :PEAK_74 3m HORN_03A18EN_230712 HORIZONTAL Condition : PEAK_74 3m HORN_03A18EN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : D50 of D81
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

Date: 20231213 evel @BuVI Date: 20231243
130 130
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90) 90|
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50 e
) 3|
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0600 12000, 3000, 14000, 15000, 16000, 7000, 18000 0600 2000, 13000 14000, 75000, 6000, 7000, 18000
Frequency (MHz) Frequency (MHz)
Site £ 03CH21-HY Site 03CH21-HY
Condition + AV6_54 3m HORN_O3AI8EN_230712 HORTZONTAL

Condition + AV6_54 3m HORN_03A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL: 886-3-327-0868

Page Number : D51 of D81
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

6+7 Horizontal Vertical

Date: 20231212

evel (¢80 Date: 2023.1212
130 130)
10 110
9 %0
PEAK 74 PEAK 74
7 7
50 T oo 5o T e
o
3 30
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000, 000, o000 72000 4000 16000 18000 000 G000, 000 40000 72000 4000 6000 18000
Frequency (WHe) Frequency (M)
site +03CH21HY Site $03CH2L-HY
Condition +PEAK_74 3m HORN_03AIBEN_230712 HORTZONTAL Condition +PEAK_74 3m HORN_03AIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : D52 of D81
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

Date: 20231213 evel @BuVI Date: 20231243
130 130
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50 e
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0600 12000, 3000, 14000, 15000, 16000, 7000, 18000 0600 2000, 13000 14000, 75000, 6000, 7000, 18000
Frequency (MHz) Frequency (MHz)
Site £ 03CH21-HY Site 03CH21-HY
Condition + AV6_54 3m HORN_O3AI8EN_230712 HORTZONTAL

Condition + AV6_54 3m HORN_03A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL: 886-3-327-0868

Page Number : D53 of D81
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

6+7 Horizontal Vertical

1 (dBuvim) Date: 20231212 evel 4BV Date: 20231212
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19 10
9% 50
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000, 5000 0000, 2000 4000 16060 18000 00 G000, 000 10000 72000 14000 6000 18000
Froquency (WHz) Frequency (MHz)
site :03CH21HY Site +03CH21-HY

Condition +PEAK_74 3m HORN_03AI8EN_230712 HORTZONTAL Condition :PEAK_74 3m HORN_03A18EN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D54 of D81
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

Date: 20231213 evel @BuVI Date: 20231243
130 130
10 1ol
90) 90|
70 70|
50 e
) 3|
10 10]
0600 12000, 3000, 14000, 15000, 16000, 7000, 18000 0600 2000, 13000 14000, 75000, 6000, 7000, 18000
Frequency (MHz) Frequency (MHz)
Site £ 03CH21-HY Site 03CH21-HY
Condition + AV6_54 3m HORN_O3AI8EN_230712 HORTZONTAL

Condition + AV6_54 3m HORN_03A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL: 886-3-327-0868

Page Number : D55 of D81
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

) gBuvm) oats 20231212 e aBvm) Date 20221212
130 15
o m
o w
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5 g ————— e 5 : e p——————
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Teueny Wiz reauency (iz)
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Condition : PEAK_74 3m HORN_03A18EN_230712 HORIZONTAL Condition : PEAK_74 3m HORN_03A18EN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

Date: 20231213 evel @BuVI Date: 20231243
130 130
10 1ol
90) 90|
70 70|
50 e
) 3|
10 10]
0600 12000, 3000, 14000, 15000, 16000, 7000, 18000 0600 2000, 13000 14000, 75000, 6000, 7000, 18000
Frequency (MHz) Frequency (MHz)
Site £ 03CH21-HY Site 03CH21-HY
Condition + AV6_54 3m HORN_O3AI8EN_230712 HORTZONTAL

Condition + AV6_54 3m HORN_03A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL: 886-3-327-0868

Page Number : D57 of D81
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

6+7 Horizontal Vertical

Date: 20231212 evel @BuVI Date: 20231242
130 130
10 1ol
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NP ot P
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5000, 8000. 10000, 12000, 4000, 6000, 18000 000 000, 8000, 70000, 12000, T4000. 6000, 18000
Frequency (MHz) Frequency (MHz)
Site :03CH21-HY Site 03CH21-HY
Condition +PEAK_74 3m HORN_03AI8EN_230712 HORTZONTAL

Condition :PEAK_74 3m HORN_03A18EN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : D58 of D81
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

Date: 20231213 evel @BuVI Date: 20231243
130 130
10 1ol
90) 90|
70 70|
50 e
) 3|
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0600 12000, 3000, 14000, 15000, 16000, 7000, 18000 0600 2000, 13000 14000, 75000, 6000, 7000, 18000
Frequency (MHz) Frequency (MHz)
Site £ 03CH21-HY Site 03CH21-HY
Condition + AV6_54 3m HORN_O3AI8EN_230712 HORTZONTAL

Condition + AV6_54 3m HORN_03A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL: 886-3-327-0868

Page Number : D59 of D81
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

6+7 Horizontal Vertical

Date: 20231212

evel (¢80 Date: 2023.1212
130 130)
10 110
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PEAK 74 PEAK 74
7 7
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3 30
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000, 000, o000 72000 4000 16000 18000 000 G000, 000 40000 72000 4000 6000 18000
Frequency (WHe) Frequency (M)
site +03CH21HY Site $03CH2L-HY
Condition +PEAK_74 3m HORN_03AIBEN_230712 HORTZONTAL

Condition :PEAK_74 3m HORN_03A18EN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : D60 of D81
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

Date: 20231213 evel @BuVI Date: 20231243
130 130
10 1ol
90) 90|
70 70|
50 e
) 3|
10 10]
0600 12000, 3000, 14000, 15000, 16000, 7000, 18000 0600 2000, 13000 14000, 75000, 6000, 7000, 18000
Frequency (MHz) Frequency (MHz)
Site £ 03CH21-HY Site 03CH21-HY
Condition + AV6_54 3m HORN_O3AI8EN_230712 HORTZONTAL

Condition + AV6_54 3m HORN_03A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL: 886-3-327-0868

Page Number : D61 of D81
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3N2803C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO1 2412MHz

6+7

Horizontal

Peak

Avg.

Date: 20231212
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10
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requency (MHz)
site :03CHZI-HY
Condition +PEAK_74 3m HORN_03AI8EN_230712 HORIZONTAL
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P e
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:PEAK_74 3m HORN_03A18EN_230712 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D62 of D81



ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

Date: 20231213 evel @BuVI Date: 20231243
130 130
10 1ol
90) 90|
70 70|
50 e
) 3|
10 10]
0600 12000, 3000, 14000, 15000, 16000, 7000, 18000 0600 2000, 13000 14000, 75000, 6000, 7000, 18000
Frequency (MHz) Frequency (MHz)
Site £ 03CH21-HY Site 03CH21-HY
Condition + AV6_54 3m HORN_O3AI8EN_230712 HORTZONTAL

Condition + AV6_54 3m HORN_03A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL: 886-3-327-0868

Page Number : D63 of D81
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz

6+7 Horizontal Vertical

Date: 20231212

Date: 20231212
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e e
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Site £ 03CH21HY
Condition +PEAK_74 3m HORN_03AI8EN_230712 HORTZONTAL

Condition :PEAK_74 3m HORN_03A18EN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : D64 of D81
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz

Date: 2023-42.11 evel (@B Date: 202342.11
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0600 12000, 3000, 14000, 15000, 16000, 7000, 18000 0600 2000, 13000 14000, 75000, 6000, 7000, 18000
Frequency (MHz) Frequency (MHz)
Site £ 03CH21-HY Site 03CH21-HY
Condition + AV6_54 3m HORN_O3AI8EN_230712 HORTZONTAL Condition + AV6_54 3m HORN_03A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL: 886-3-327-0868

Page Number : D65 of D81
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

6+7 Horizontal Vertical

Date: 2023.12.11 evel @

Date:2023.42.11
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10 110
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50 R e 5o e e =
e Bt
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000, 000, o000 72000 4000 16000 18000 000 G000, 000 40000 72000 4000 6000 18000
Frequency (WHe) Frequency (M)
site +03CH21HY Site $03CH2L-HY
Condition +PEAK_74 3m HORN_03AIBEN_230712 HORTZONTAL

Condition :PEAK_74 3m HORN_03A18EN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : D66 of D81
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT

802.11 ax HE20 Full CH11 2462MHz

Date: 2023-42.11 evel (@B Date: 202342.11
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70 70|
50 e
S s AN B N I S S A D
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0600 12000, 3000, 14000, 15000, 16000, 7000, 18000 0600 2000, 13000 14000, 75000, 6000, 7000, 18000
Frequency (MHz) Frequency (MHz)
Site £ 03CH21-HY Site 03CH21-HY
Condition + AV6_54 3m HORN_O3AI8EN_230712 HORTZONTAL Condition + AV6_54 3m HORN_03A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL: 886-3-327-0868

Page Number : D67 of D81
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO3 2422MHz

A (6Buvim) Date: 2023.12.11 o1 0Buvim) Date: 20231211
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Condition + PEAK_74 3m HORN_03A18EN_230712 HORIZONTAL Condition +PEAK_74 3m HORN_03AIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO3 2422MHz

Date: 2023-42.11 evel @BuVI Date: 202342.11
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Frequency (MHz) Frequency (MHz)
Site £ 03CH21-HY Site 03CH21-HY
Condition + AV6_54 3m HORN_O3AI8EN_230712 HORTZONTAL

Condition + AV6_54 3m HORN_03A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL: 886-3-327-0868

Page Number : D69 of D81
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO6 2437MHz

Date: 2023-42-41 evel (dBu Date: 20234211
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Condition + PEAK_74 3m HORN_03A18EN_230712 HORTZONTAL

Condition :PEAK_74 3m HORN_03A18EN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO6 2437MHz

Date: 2023-42.11 evel (@B Date: 202342.11
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Frequency (MHz) Frequency (MHz)
Site £ 03CH21-HY Site 03CH21-HY
Condition + AV6_54 3m HORN_O3AI8EN_230712 HORTZONTAL Condition + AV6_54 3m HORN_03A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL: 886-3-327-0868

Page Number : D71 of D81
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO9 2452MHz

6+7 Horizontal Vertical

Date: 2023.12.11

ovel (4B Date: 202342.11
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10 1ol
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5000, 8000. 10000, 12000, 4000, 6000, 18000 000 000, 8000, 70000, 12000, T4000. 6000, 18000
Frequency (MHz) Frequency (MHz)
Site :03CH21-HY Site 03CH21-HY
Condition +PEAK_74 3m HORN_03AI8EN_230712 HORTZONTAL Condition :PEAK_74 3m HORN_03A18EN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : D72 of D81
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO9 2452MHz

Date: 2023-42.11 evel (@B Date: 202342.11
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50 e
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0600 12000, 3000, 14000, 15000, 16000, 7000, 18000 0600 2000, 13000 14000, 75000, 6000, 7000, 18000
Frequency (MHz) Frequency (MHz)
Site £ 03CH21-HY Site 03CH21-HY
Condition + AV6_54 3m HORN_O3AI8EN_230712 HORTZONTAL Condition + AV6_54 3m HORN_03A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL: 886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2803C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 (SHF @ 1m)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 SHF
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Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2803C

Emission below 1GHz

2.4GHz WI

F1 802.11ax HE20 (LF)
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ANT

802.11ax HE20 LF

6+7

Horizontal

Vertical

QP/
Peak

Date: 20231214

b
LT

. —— o
n u
w «
o
o =
P . o
30 5 N 30| 3
y R 2 R
L et by e
p p
i -
i N
" w
T Em W W W e W e e e
ruancy )
sie ‘oscrLHY site J0scrzLHY
Conditi Condition

+ QP 3m 63303&001_231015_30- HORTZONTAL

. 0. 700,

500,
Frequency (MHz)

+ QP 3m 633034001_231015_30- VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR3N2803C

<Sample 2>

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

6+7
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Peak
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Frequency (MiHz)
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+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

el (dBuVim)

Date: 202312415

PEAK 74,

IO PR RS T e S
-

70| }
50| it

000 300, 1500, 1700, 1900 2100 2300 2500, 2700, 3000
Frequency (MHz)

Site 03CH21-HY

Condition PEAK_74 3m HORN_03A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

) By Date 20231245
130
1
o \b
)
b
50
30
1
EI T 7560 D 70 s
requency ()
site £ 03CH2IHY
Condition : AV6_BE_54 3m HORN_03A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

el (9BuVim)

Date: 20231215

VG 54
0 ___,_,y_,’—’—f—) B
30|
10
000 300, 1500, 1700, 1900 2100 2300 2500 2700, 3000
Frequency (MHz)
Site 03CH21-HY
Condition AV6_54 3m HORN_03A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB. FCC

RADIO TEST REPORT

Report No. : FR3N2803C

WIFI
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic @ 3m)
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Emission above 18GHz
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Emission below 1GHz
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Appendix E. Duty Cycle Plots

<Sample 1>

Antenna Band

Duty

Cycle(%) 1)

1T(kHz) |VBW Setting

6+7 802.11b

98.28 -

- 10Hz

6+7 802.11g

100.00 -

- 10Hz

6+7 2.4GHz 802.11ax HE20 Full RU

100.00 -

- 10Hz

6+7 2.4GHz 802.11ax HE20 106 RU

100.00 -

- 10Hz

6+7 2.4GHz 802.11ax HE40 Full RU

99.17 -

- 10Hz

6+7 2.4GHz 802.11ax HE40 242RU

99.28 -

- 10Hz
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TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E1of E3




ssamonas. FCC RADIO TEST REPORT

Report No. :

FR3N2803C
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SPORTON LAB.

<Sample 2>
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